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Element Materials Technology
Unit Three, Wednesbury One
I I l I l Black Country New Road

Wednesbury
WS10 7Nz, UK

PAS 24:2022

Annex A&B

Test of: COR VISION 2 pane aluminium sliding doorset
Enhanced security performance requirements for doorsets
A Report To:

Aluminios Cortizo
Extramundi, Padr+|n, A Coru+ja
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Element Materials Technology 0121 506 7500
Unit Three, Wednesbury One Element.com
I I l I l Black Country New Road

Wednesbury
WS10 7Nz, UK

TEST CONCLUSIONS

Samples of:

Manufacturer Aluminios Cortizo

Product Doorset

Model COR VISION 2 pane aluminium sliding doorset

have been tested in accordance with: PAS24:2022 Annex A&B
By Element Materials Technology, a UKAS accredited Testing Laboratory (No. 0621)

At Unit 3 Wednesbury One, Black Country New Road, Wednesbury, WS10 7NZ.
Results and comments as detailed below:

Clause No. Description Compliance

4 Enhanced security performance requirements *

5 Marking *

6 Design and general requirements *
Annex A Security hardware and cylinder test and assessment N/A
A.3 Test procedure N/A
A4 Cylinder vulnerability assessment N/A
Annex B Enhanced security performance for doorsets Yes
B.4.3 Manipulation test Yes
B.4.4.2 Infill manual test Yes
B.4.4.3 Infill mechanical test Yes
B.4.4.4 Manual cutting test N/A
B.4.5 Mechanical loading test Yes
B.4.6 Manual check test Yes
B.4.7 Additional mechanical loading test N/A
B.4.8 Soft body impact test Yes
B.4.9 Hard body impact test N/A

No inferences can be made regarding performance against other requirements of this standard

Test marked * are not assessed by test

Tests marked N/A are not applicable to the sample under test.
Tests marked N/T were not applied to the sample under test
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